
640 LC4 SUPERMOTO ORANGE 2006 <2006><AU, GB><9760F0>
MASK, FENDERS

2361

Pos Part Number Description Additional Text Quantity

1 5860800100004 HEAD LIGHT MASK ORANGE 05 1.00

2 0015060163 HH COLLAR SCREW M 6X16 WS=8 FE, FS 4.00

3 54603048100 clip nut M6 2.00

4 0015060103 HH COLLAR SCREW M 6X10 WS=8 FC 4.00

8 50308053000 BUSH FOR SPOILER 6X11X16X7,5 4.00

11 5030801020004 FENDER FRONT ORANGE 02 625 SC SUPERMOTO 1.00

12 0016050121 SCREW FOR PLASTIC 50X12 BLACK 4.00

14 5860801400004 FENDER REAR ORANGE 05 1.00

15 58608015000 NUMBER PLATE CARRIER 05 1.00

16 0017060203 EJOT PT SCREW K60X20 WS=6 MXC, EXC 6.00

19 60008019000 BRAKE HOSE GUIDE LOWER 03 1.00

20 58408009050 SPACER BUSHING FRONT FENDER 4.00

21 0014060203 HH COLLAR SCREW M 6X20 WS=8 4.00

22 60006001021 Distance rupper airbox 03 5.00

23 40006006000 WASHER 6MM 3.00



24 58608019000 REAR BASE 05 1.00

25 0966050163 OVAL HEAD SCREW DIN0966-M 5X16 2.00

26 0125050003 WASHER DIN0125-A 5,3 2.00

27 0985050003 Self locking nut DIN 985 M5 2.00

80 58412080000 REFLECTOR RED EU+AUS 1.00

81 58412080050 BRACKET FOR REFLECTOR 1.00

82 58412080100 REFLECTOR YELLOW '99 ONLY FOR USA 2.00

83 0014060153 HH COLLAR SCREW M 6X15 WS=8 4.00

84 0021060003 Washer DIN9021-A 6.4 ONLY USA 4.00

85 0985060003 Self lock. nut DIN985-M6-A2 4.00

86 60012081100 LICENCE NUMBER SUPPORT 05 1.00


